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Test Aepuits & Calculations ;
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2 19-3-2023 16-8-2013 28 A HE4E 2533 s 534 533
3 A g1 2501 1138 561
Technical Report About Flexture Strength
eliseidl dgse) ol pyil)
Admixture Type |  masterglenium 118 |_Required Strength KG/CM2_| 43 |At 28 Days |
| Cement Content/Type 420 KG/M2 [ CEMI 425N |
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+,0) \tve (-t ' 005
594184.00 67,590 5 s 67.750 67.755 57.880
A —“t,p0 Y ~+00F
39+] B8 BD 67600 B7.605 G67.685 &1.760 87,755 ar7.820
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Concrete Cubes Compressive Strenth

SolaSall dgse) 20| il
Cade SAM-CF 090 =
Cemant Content f Type 420/ opc From 564188.80
LOCATION -
Characteristic Strenth
[KGICH 2) at 28 days il Ta _58+121.60
SR bl on:
No | CastingDate Test Date nge oy | waoien | WEIBNE | Deniste Load (KN) Cipresive mrEain Average
) (kG) | (1/na3) [KG/cnaz) (KG/Cm2)
1 A B4BA | 2480 1068 4p4
a 20230901 20230508 1 A B4i4 | 2453 1124 05 a3
3 A Baaa | 2503 0 L H
Technical Report About Flexture Strength
elimad| dgan) 58 o B2l
Required Strength KG/CM2 43 At 28 Da
Admixture Type mastarglenium 118 { I ys
|  cementcontent/Type | 420KG/m2/cemiazsN |
Test Results |
m— Denlsty | The Flesture load| Flesture Strength &
i 2 re re B WEFAES
i Dot b o Hight | width | span Weitne {Eha/CmE) L] ka/cnaz) (KGicm2)
1 15 1% &0 0847 2288 0 a
2 2OFIIe01 20230908 T 15 15 &0 5890 z.-z:.a n ” o
3 18 13 (] 31652 345 ET 52
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Concrete Cubes Compressive Strenth
ihaSall dgsed | 2a)l 83l
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Code SAM-CP 050
Cement Content / Typa 420/ opc Erom 50+188.80
Characteristic Strength LOCATION
(KG/CM 2} 2t28 days e To 56412150
Test Results & Colculations;
Weight | Deniste Compressive strenth Averapge
No Casting Date Test Date Age [ days] | MIXER Load (KN
i (kG) | {T/naz) fxny) (KG/cm2) {KG/CM2)
1 A 8526 | 2528 1185 537
2 1-3-2023 29-9-2023 8 A B3I 1.483 1318 a7 543
3 A Ao | 2486 1052 495
Technical Report About Flexture Strength
el dgoed 28] w8301
Admixture Type mastzrglenium 118 | Required Strength KG/CM2 I 43 |M 28 Days J
Cement Content/Type | 420 KG/M2 / CEMIa2.5N |
E Diment] Denisty | The Flexture load]  Flextm
mentlons e re Averags

- s g s Age {dmvs) [Pei T width | Span | ot | (Gmycma) () Strength (K6 fEm2)

1 15 15 60 | 30983 | 2285 45 61

2 182023 29-8-2023 b 15 15 60 | 31971 | 2368 43 58 61

3 15 15 60 | 31713 | 2348 16 63
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O agumiolyg aedn | O Cladall Jas g Bdlge = Glse syl -3
O aumslays oshye | O Sl Jas pe 3820 O — sl Mgl -4
] Cr” 1o L dama fp - debil e g sl

-.._._.-r"'-rr—'-'- —
= O olhoke s @ilge O P P = JaeT olb Aoty
O : gyl elital) Jtas (AT el py Sl e Earsall e - x:Jl-_-i_qﬂlL

bl e il s [ il dazns [

wgatieall el £ 77%‘3“‘ i
= Fe




510 Jpbu gratall - g ealb galy Buds gkl p da gl ol
7050 160 LS e Pl
(il ehonit) Fdond ks el

4

WRAEN R €SNI SR iCe

= = = 5 L L e T e e =
___ Concrete Design Level SAE L SN i3]
- Left Side PG Right Side Cap at
ion
=13.00 -11.75 -1.75 -3.75 0 0.25 1.50
50004000 67.524 §7449 o) 252 | erem 67.684 67585 67814
% i o b Ty e ™
:H' oy j.- -l' 20O 2 bl J‘f""-‘
504044 80 67.523 67448 67.518 67.608 67.683 67.588 67.813
Ao & "‘\ * {:i‘:j)
59+049.60 67521 67446 B7.518 &7.608 67.681 B7.686 G7.811
.a-"‘"‘r = i —
2 N - A0
59+053.40 67,520 67.445 67.515 67.605 E7.580 67.685 67.B10
| . LY — T
& - 1 .! - A
5040459,20 67518 67.443 £7.523 67.603 67.678 57,683 57.808
r . :
A 004G pol Fuoh - 19_‘)
39=064.00 67517 9-441' E7.522 3 67.602 B67.677 67.682 67.807
- F
L [¥me D 0% £}
S9+068.80 67.516 67.441 67.521 67,601 G67.676 67.681 67.806
P P o]
v & - b
594073.60 67.514 57.439 67.519 67.559 67674 B67.673 E7.804
- % - \ -
.k" '1;.:\ L = s % I..ld\
SY+0TE.A0 67513 67.438 67.518 67.598 £7.673 67.678 67.803
o e | - A" Ll
‘\ A L _) b "'_'_Al"
S9+083,20 67511 67.436 67.516 57,596 67.671 61.676 57.801
M ;.__r-“"" P i \- IE}C fle
S94088 00 67.510 B7.435 67,515 67,535 67670 67.6T5 67.800
b | T +rod
"
39+092 80 67,300 67.434 67.514 B87.594 67669 B7.674 67.799
'l
.l:,r""" .‘L.-""'-. Fa—y v DD L
594097 60 67.508 67433 B7.513 * B7.593 67668 67.673 67.798
. 1l 400 s oo
4ogel | & o Yooy
504102 .40 &7 500 £7.434 67514 57.504 67,669 B7.E6TE §7.794
: L | Ly }']
S !
59+107.20 67.500 67.434 67.514 67.594 67.669 6L.ETH §7.799
"~ (] .-.‘- [ .-- ; _l. N | Wt
Yoo foogd t org oo
5911200 67.510 67.435 §7.515 67.585 |  61.670 67.675 §7.800
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Concrete Cubes Compressive Strenth

SAM-CP 081

SluaSall dgand 30 p )

/ edise

Cement Content / Type 220/ opc From 59412160
LOCATION
Characteriztic Strenth
{KG/CM 2) at 28 days Aonipgford To 55+040.00
Test A & Cardations =
Weight | Denlite Compressive strenth Average
No Casting Date Test Date Age | days) | MIKER KG) | (/m3) Load [KN) (KG/CM2) (KG/cwz2)
1 A a3z | z47a 1098 257
: 2023-09-02 2023-09-09 7 A B3N | 2486 1283 551 .
2 A B35S 187 1032 a7
Technical Report About Flexture Strength
elisdY g ] et
| Requiredswengthic/cmz | a3 At28Days |
Admixture Type mastargleninm 118
| CementContent/Type | 420K6/M2/ CEmi u.su—[
Tre Benuits;
Dimentions
Denisty | The Flesture losd| Flaxture Strength Average
Test b da
" SR s el Hight | width | Span Wi {Gm/cma) L] ke fcz) (kG CAzZ)
1 15 15 &0 30488 1359 iz L]
2 2023-08-02 20230809 7 15 15 & 31655 1345 En sz 51
3 15 15 60 31188 1310 2 58
ST el pdige 2G50 By | peullgs
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Concrete Cubes Compressive Strenth

OlaSoll dgoel 2l 3l

i 7

Code SAM-CP 091
Cement Content / Type 220/ opc From 59+121.60
Characteristic Strength LOCATION
(KG/CM 2) at 28 days nae il To 55+040.00
Tast Rosuls & Caleulationg @
Weight | peniste Compressive strenth Avsrage
i T & di MIKER d
No Casting Date est Date e [ days) KG) | (/3| Load (KN} (KG/CM2) (KG/CM2)
1 B508 1521 1421 540
2 2-5-2023 30-8-2023 1] B367 2478 1230 SEY 596
3 aq18 1495 1247 565
Technical Report About Flexture Strength
slioil gl l_EnHI prye-d]]
Admixture Type masterglenium 118 | Required Strength KG/CM2 | 43 |at 28 Days |
| cementContent/Type | 420KG/M2/CEMI&2.5N |
Test Aesulis
: Dimentlans Denisty | The Flexture load Flexture Average
Na Casting Date Tast Date Age [ days) Fight | Wikth Span Weight (GMAfCNI) (k) skrerigth (KG/om2)
1 15 15 60 31339 2358 40 54
] 1-9-7023 30-9-2023 28 15 15 60 30936 2292 a7 50 54
3 15 15 &0 177 2354 42 57
bt 2l i 26,20 Bager ki
/e /e
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- Concrete Design Level . i
Stati Cap at Left Side PG Right Side Cap at
ation
-13.00 -11.75 -7.75 -3.75 0 0.25 1.50
SE+934.40 67,556 T.4B1 67.561 Gr641 B7.716 67,721 67.846
= Pl
£ | % -993 e —
S8+939.20 67554 G67.479 67.559 B67.639 67.714 B7. 719 67.844
e Il e DB\\ > 201 Z—"
S8+044.00 67.553 £7.478 7.558 £7.638 7713 67.718 67.843
£— .5( -.D.(:b .h.q ﬂmgﬁ £
58+948.80 67.551 67,476 67.55 57.635 §7.711 E67.716 &7 841
bt | —‘vule 2z
SB+953.60 67,550 67475 67.555 67,535 67.710 67.715 67.840
.5(-.'(';,13\ 3':“00’{957“0"35 oo
58403840 67.549 67,474 67556 67.634 67,704 67.714 67.839
-S{kom’\ ﬁ("‘ﬂhb’_l At Oé\l —\:"DDT
58+063.20 67.547 67.472 67.551 67632 E7.707 §7.712 67.837
o
= =~
t— (X0 Lo\ L~
S8+G68.00 67.546 67.471 551 &7.706 67.711 B7.836
L— |2¢ \gé—l o~ r.mq ="
32+972,80 67,544 67.469 £7.540 €7.629 67.704 67.709 67.834
I Aenoo™ A-rm o™
58=977.60 67,543 67.468 67.548 67,628 67.703 57 708 67.833
:"T'D’Db )-;“‘BEEI "\'"‘:-1‘5 A o
SE+982.40 67,541 67.466 BV.546 B7. B7.701 57.706 67.831
%D‘b*‘? "”fb Ak 'ﬁé -q-"‘*ﬁb
5§+087.20 67,540 £7.465 67.545 £7.615 67,700 67,705 67.830
oo [ 005 Acvonfl e
SE4902.00 67.938 67.463 67.543 67.623 67.608 67.703 67.828
SH196.80 67.537 87462 B7.542 B7.622 67.687 67,702 67.817
At o'ﬁr r
Y A T —
04041 60 67536 B7.461 E7.541 67.621 67.696 67.701 67.816
A ﬁf{j, "’ﬁ"—l* vzw‘l F—
58+006.40 67,534 £7.459 £7.539 67.618 §7.624 67.659 £7.824
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Station Cap at Left Side PG Right Side Cap at
-13.00 -11.75 -7.75 -3.75 0 0.25 1.50
" ﬁ'ﬁB &"D‘G"’ *\DQL{ Ao '[}Gl"‘i.
59401120 67.533 67.458 §7.538 67.618 57.603 67.698 67.823
oD | ocM| ¢+ 667 opd
59:016.00 7531 67.456 67,536 67,616 67.691 67.696 67.821
{Kﬁgg ,h\xpﬂ;{-.rnn ! oo
39+020.80 67.330 §7.455 £7.535 67.615 §7.690 67 67.820
N~ mfb Aeng ﬂ Ao DB L—o
59+025.60 67.528 §7.45 §7.533 67613 §7.688 67.693 §7.818
IR, N | PR A8
50+030.40 67.527 A52 67.532 67612 E7.687 &7.EO2 67,817
s =
.\
Y029 @/L‘v‘ o0 | Y
59+035.20 7526 67.451 67.531 B7.611 &7.685 W 67.816
AC D ) ] & " Pe Lo G\
59+040.00 67.524 67.529 b7.602 67684 G67.689 67.814
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Concrete Cubes Compressive Strenth

SluaSall dgan) Gy Bl

Code SAM-CP 052
Comunt Contant | Type 420 f opc From 59+040.00
LOCATION
Characteristic Sireath .
{KG/CM 2] ax 28 days A kefcm? To Eao3240
Test Results & Calculations :
No | Casting Date Test Date Auetdars) | nies | WEIBHE | Deniste Load (KN) Compressive strenth Auman g
(kG) | (T/maE) [KG/CMz) (KG/fcmz)
1 A | gm0 | zam 958 528
z 2023-08-03 2023-08-10 7 A 8380 | 1483 = 403 a1
3 A | ssm | 15w 834 205
Technical Report About Flexture Strength
el agad 2dl oyl
| Required Strengthka/cmz | a3 At 28 Days
Admixture Type masterglenium 118
l Cement Content/Type | 420 KG/M2 / CEMI 42.5M J
Tost Aasulty :
it ] Denisty | The Flexture boad| Floxture Strangth A
No Test Dal L] i RS0+ | WETBEE
e e A | o) wight | width | san WEIRT | cno/cras) (Hm) [KGTM2| {kafcmz)
1 15 15 g0 | sosoy | zams £ e
i 20230803 202 3-05-10 7 15 15 1] 29651 2196 31 4z 45
3 15 5 g0 | soss zam 1 53
il | | etige AL age | edige
I 1\1} e
, } { eyl
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Concrete Cubes Compressive Strenth

OluaSall dgae | 83|
Code SAM-CF 092
Cament Content / Type 420 f ope From 59+040.00
Characteristic Strength LOCATION
e ek 400 kgfem2 To 58+934.40
‘I'na Rl B Calculation @
Welght | Denista Com presslve strenth Average
Test duys) | MIXER N
Mo Casting Date ‘est Date hge | days) ®a) | (/w3 Load (KN) (KG/CM2) (K6/cm2)
b | LY 8427 2497 1032 46T
2 3-9-1013% 1-10-2023 18 A E503 2571 1215 550 a87
3 a BEL 1513 580 aaa
Technical Report About Flexture Strength
el g | 2Al a3l
T T | Required StrengthKG/CM2 | 43 [At28 Days |
[ Cement Content/Type | 420 KG/M2 / CEMI42.5N |
'.I'vn.:tﬂ!EIll:
Dimentions Denisty | The Flexture load|  Flexture Average
) i b i Age (davs) e T Wdth | Span |8 | (emycms) (kN) Strength [KG/CM2)
1 15 15 1] 31743 2.351 47 B4
2 3-9-2023 1-10-2023 28 15 15 60 | 3msan | 2.365 a3 61
3 15 15 B0 31939 2370 a5 Bl
sl a8l utige A5 A Bager e
/e e
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Concrete Design Level
Left Side PG Right Side
Station Cap at 8 Cap ai
-13.00 1175 -7.75 3,75 o 0.25 1.50
62+678.40 E7 186G g7.111 87,191 B7.271 87346 87351 B7.476
L—| = |4sme5 A 00k
1+683.20 £7.235 §7.160 §7.240 87.320 £7.395 87.400 B7.515
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Concrete Cubes Compressive Strenth
OoluaSoll dgoe sl pyasl]

Code SAM-CP 083
Cement Content f Type 450/ epe From &2+688.00
LOCATION
Characteristic Strenth
{KG/CM 2) at 28 days A kg2 Ta 621678,40
Test Besults & Cale
Weight | enlste Compressive strenth Average
No Casting Date Test Date Ago | daya) | WIMER ka) | tms) Load [KN) (KG/CM2) (kG/cMm2)
1 A 8500 | 2519 876 307
2 20230812 2023-05-19 ' L el e L R e 384
3 1 BEE1 15 A0 .
Technical Report About Flexture Strength
elimedy| dgm) ‘._a.n'd'l i |
) | RequiredstrengthkG/omz | a3 [At28Days
Admixture Type masterginnkurmn 118
| Cement Content/Type I 420 KG/M2 / CEMI 42.5N
Yasi Ragpits c
= f Denisty | The Flexture load| Flexture Strength Y
| & re o wure Slea VETIgE
No Casting Date Test Date Age [ days] e | v | sems Weight (GMACha) i) (KG/Cmz) {kefcmz)
1 15 15 & 31255 2314 D a8
2 2023-08-12 2003-09-18 7 15 15 60 757 2204 as 51 53
3 15 15 ] 12427 2402 a7 50
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Concrete Cubes Compressive Strenth
oilasal aall y14aall
Code SAM-CP 093 _
Cement Content / Type 420 [ ope From B1+628.00
Characteristic Strength LOCATION
[KG/chi2) at 28 days 400 kgfema - To B2+678.40
Tesl Results & Caloulations
Weight | Deniste Compressive strenth Average

Neo Casting Date Test Date Age | days) | MIKER (K6) I'I_IMEZI Load {KN) (KG/CM2) (KG/cMm2)

H A 8542 151 1031 46T

2 12/3/2023 10/10/2023 28 A 8536 1529 847 are 482
3 A BAZS 2485 1214 550
Technical Report About Flexture Strength
el g gl ppnll
Admixture Type |  mastergienium 118 | Required strengthKG/CM2 | 43 [At28 Days |
[ Cement Content/Type | 420 KG/M2 / CEMI 425N |
Test Renults:
Dimentions Denisty | The Flexture load Flextuire Average
No Casting Date Test Date Age [ dayi) Vight | Wiath | Span Weight (GMyCw3) (k) Strength (KareM2)
1 15 15 60 30834 2.284 55 75
? 12fs/2023 10/10/2023 8 15 15 60 31292 2318 6 90 82
3 15 15 60 31656 2345 &0 12
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Concrete Design Level
Left Side PG Right Side
Stition Cap at B Cap at
=13.00 -11.75 -7.75 -3.75 o} 0.25 1.50
Bl+61 60 T79.193 79118 75198 79.278 79.353 79358 T a3
--mﬁE --—;.\ﬂg —-;noq P
B l+646.40 To216 79,141 78,221 79,301 79.3T76 75.381 T9 506
-+ 10 55 4006 L— 400 F
614651 20 79.240 79.165 75.245 79315 79.400 78,408 79.530
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Concrete Cubes Compressive Strenth

SlaaSall dgad (3| a2
Code SAM-CR0ag
Cement Content f Type 450/ ope From 61465120
LOCATION
Characteristic Strenth
{KG/CM 7} a1 28 days 400 kgfemi To 61464160
Test Results & Coleulations :
Weight | Deninte Compressive strenth Average
No Casting Date Test Date Age{ deys) | MINER Load (KN
" (kG) | (r3) " (K6/craz) (kG/ch2)
1 A B354 2418 CRE] a1
2 0L sivga-ie 7 A 2540 2.530 1009 208 e
3 A 8393 2387 ipa1 m
Technical Report About Flexture Strength
elimil Ayl 21y B2
| Required Strength k6/cMm2 | a3 At 28 Days
Admixture Type masterglanium 118
‘ Cement Content/Type | 420 KG/MZ [/ CEMI 42.5N I
Vst Rmauwlis
shiniibiag Denisty | The Flesture load| Fleuture Strangth
n ] ure loa Avarage
N Casting Dat Test Dat Age g
& ng Date e ge | days) | p - Welght | niichz) KN [KG/cmz) [kefcmz)
1 15 15 ED 0012 2223 4 &7
2 0230512 1023-0813 7 i5 s EG o112 231 L 5z B0
3 is 1% B IDEIG 2359 45 13 8
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Concrete Cubes Compressive Strenth

ObaSell dgoed il il
Code SAM-CP D34
Cement Content [/ Type 420 f opc From 614651.20
Characteristic Strangth LOCATION
{KG/CMI 2] at 26 days 00kg/eme To 614641.60
Test Results & Calpwlations;
Weight | Deniste Compressive stranth Average
No Casting Date Test Date Age | days] | MIXER «e) | 3 Load [KN) (KG/CM2) (KG/cM2)
1 A BI57 | 2476 1224 554
2 12/9/2023 10/10/2023 i A 8460 2.507 1189 520 555
3 A M6 | 2o 1301 589
Technical Report About Flexture Strength
ebizadll dg=l 24l 3
Admixture Type | masterglenium 118 | _Required StrengthKG/CM2 | 43 [At28 Days ]
[ Cement Content/Type | 420 KG/M2 / CEMI42.5N |
S Dimentians Denisty | The Flexture load Flexture [T
Ui VETEEE
No Casting Date Test Date Age (doys) [ e | span ] """ | (amycmy) (K strength [kG/CM2)
1 15 15 60 | 3ams | 237 58 79
2 12fo/2023 10/10/2023 L 15 15 60 | 320 | 2379 56 76 76
3 15 15 60 | 3025 | 23m 54 73
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‘Concrete Design Level
Station Cap at Laftice PG Right Side Cap at
-13.00 -11.75 -1.75 -3.75 Q 0.25 1.50

604796 B0 72,550 72.475 72:555 72635 72.710 72715 72.840
t— {Hrr00& Y1005 +,0032

A0+801 60 72,565 72,480 72.570 72.650 71725 72,730 72.855
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L= -'i.:nl:rB --l-faﬂt{ -hrﬂ"l'!

ﬁf 45 5



EMSHIECRSIG COISULTING DFFIED
it gl il coidall

NEE TR ETERC A}

KK i s
anpll Jaill g goylasll g gplall A1
@ s [GARBLT) il J:::‘

| dndl s ) oI 36 o8 o8 10 sk gl (0704000 ) J1 (OG04000 ) = 5 135 Jpber grraladl - S8l $aly sl dnsapdy uplsd £y,

Concrete Cubes Compressive Strenth

OleaSall dgond (2211 4 yanll

Code SAM-CP OGS :
Cement Content f Type 450 { opc From 60+805.40
LOCATION
Characteistic Strenth
P ] 400 kifem2 To 60479680
Test Results & Cakulations ;
. Waeight | Denfste Compressive strenth Averaga
Casting Date Test Date Anstaers | MIRER |0 | vy Load (KN} KG/CM2) Ralea)
& B0y 1401 1062 a1
20230816 2F0E23 7 A B398 | 2458 Hn 528 518
A 8433 1516 ixa S49
Technical Report About Flexture Strength
elizeiV] Ag=e Sl 80l
| Required Strength KG/cM2 J 13 ]m:za Days
Admixture Type masterglenium 118
| CementContent/Type | 420kG/M2/ cenm az.sn
I'ﬂlhg%_:
Dimentions
Denisty | The Flexture load| Flaxture Strangth Average
N Casting Date Test Date Age | days) T [Py P Welght | o\ enes) peses (kGjoMa) o)
1 15 15 (~H] 31313 2319 a 73
2 0TI-0%-16 2030923 7 15 15 1] 30812 282 50 58 %
3 15 15 B0 HOEIO el | &L =
GyAT] Kl ndige
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e
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Concrete Cubes Compressive Strenth
SluaSoll dgoe) (24l p,ya2l
Code SAM-CP D95
Cament Content / Type 420 f ope From G0+806.40
Characteristic Strength LOCATION
{KGfCM 2] at 28 days A e To 60+796.80
Test Aepults & Caloulations
No Casting Date Yest Dite san Litove) | paixem Weight | ceniste Load (KN) Compressive strenth Average
(KG) | (r/m3) [KG/CM2) {KG/CM2)
1 A B335 | z470 1202 545
2 16/8/2023 1a/10/2023 m A 8424 2498 1082 482 541
3 A 808 | 2491 1315 585
Technical Report About Flexture Strength
el dgael ._a.ﬁJI yasazl|
Adiiakueupe. | et | Required Strength KG/CM2 | 43 [At28 Days |
Cement Content/Type | 420 KG/M2 / CEMI 42.5N |
Tost Results ;
Dimentions Denisty |The Flexture load Flaxture Average
N Casting Date Test Date Age | days) vight | Width | Span Welght (GM/CM3) (k) Strength (KG/T2)
1 15 15 &0 30833 21.234 56 76
F 15f9/2023 1af10/2023 28 15 15 60 20933 2.296 59 80 76
3 15 15 31005 | 2297 53 7
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Concrete Design Level
t Left Side PG Right Side
Station Capa g Cap at

-13.00 <1175 -1.75 -3.75 0 0.25 L5

65+832.00 B0 844 80.769 £0.843 0,529 21.004 §1.009 B1.134
=005 |=e0B |=Jo I “+i005

65+836.30 80 829 BO.764 80.844 80.924 80.995 B1.004 B1.179
~y002| ool ~s 005 +,00%

6584160 80833 80758 B0L83R BD.018 80.993 80398 81.123
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Concrete Cubes Compressive Strenth

SlaSall ag 3l 50l

Code SAM-CF 05T
Cement Content [/ Type 450 [ ope Fram 65+851.20
LOCATION
Characterstic Strenth
[KGFTM 2] 31 28 days A0S e To £54032.00
Test Hesylts & Calculations |
Welght | Deniste Average
Ma Casting Date Test Date hge | days) | MIKER (G} | (17ma3) Load (KN) (KG/CMa)
1 A 455 508 1230 557
2 20230817 T 3 A sa7 | 2mig 1108 543 i
3 A 8433 | 2499 1307 592
Technical Report About Flexture Strength
elimeil dgad | SAl1 pial]
Required Strength KG/CM2 a3 At28 5
Admixtura Type mnsterghenism 118 ] | Day ‘
| Cement Content/Type | 420 KG/M2 / CEM| 42.5N ‘
Tost Results :
kmniviond Denisty | The Flexture lond | Flewture Sirength B
B re EP‘IH
Mo Casting Date Test Date Age| days) ] | Weight | oo (Kra) (MGema) (KG/CM2]
1 = 15 15 50 nm 2.354 a2 57
2 20234317 EITOS-24 7 15 15 60 0761 L8 L] L] 56
3 s 15 4] 31088 300 38 g2
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Concrete Cubes Compressive Strenth
OlaSall dgzd aall yyddl
Code SAM-CP D97
Cement Content [ Type 420 f opc From 65+851.20
Characteristic Strength LOCATION
{KG/CM 2) ot 28 days e To 65+832.00
Tast ulis K Caleulations ¢
., Welght | Denist= Compressive strenth Average
Date da MIKER d KN
No Casting Date Test Agn | days) KG) | (rma) Load (KN) (Ke/CcM2) (KG/CM2)
1 A 8438 2518 ua 508
2 13/8/2023 15/40/2023 28 A a301 2,460 1084 451 509
1168 530

A 8548 21538

Technical Report About Flexture Strength

elimatl gzl ;__i\ﬂl e |

43 |At 2B Days

Adribkire Tope sl i85 | Required Strength KG/CM2 |
| Cement Content/Type | 420 KG/MZ/CEMI42.5N |
Tast Rpsults
Dimantions Danisty |The Flexture load Flaxture Averageo
No Casting Date Test Dake Age | days) Tight | Width | Span Welght (GM/c3) [kN) Strength (KGICM2)
1 15 15 60 32432 2407 &3 86
2 17/9/2023 15/1042023 28 is 15 &0 31416 327 46 63 72
3 15 15 &0 30986 2,295 50 6B
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Concrete Cubes Compressive Strenth

SilaaSal| g (@l g 38|

Code SAM-CP 097
Cement Cantent [ Type 450 f ope From 6585120
LOCATION
Cheracteristic Strenth
{K6/Eha2) 2t 28 days o0z To esh200
Tost Agsults & Caloufatlons ¢
r—
No Casting Date Tost Date age | days) | MIXER Weight | Deniste Load (KN) Average
{KG) | (Tina3) (KGfcM2)
1 A Bas3 | 2508 m T34
1 2023-03-17 2023-09-20 7 A BT 2481 7iL 231 i
3 s Ba1s | 2494 798 361
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(A1 1) e o o eERe gk et
Concrete Design Level
Left Side PG Right Side ;
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Concrete Cubes Compressive Strenth

SiluaSiall dgon] 23N ol
Code SAM-CP 098
Cerment Content f Type 450 f ope From 66+561.60
LOCATION
Characheristic Strenth
{KG/CM 2) ar 28 days 00 kefcmz To E6+1489.60
Test Results & Calculations :
Weight | cenlste Auverage
No Casting Data Test Date age i days) [ MINER Load (KN
ng (G} | (i3 ) (KG/CM2)
1 A 501 | 2519 1029 456
| 20230%16 LIS ¥ A 2460 | 2507 1013 450 i
Fl A B47Z | 510 959 434
Technical Report About Flexture Strength
il dgen) a0 4 67
Required Strength KG/CM2
Admixture Type masteng enlum 118 I q gt / ‘ b Ar28Tays |
[ Cement Content/Type l 420 KG/M2 / CEMI 42.5N I
Test A
i Denlsty | The Fexture load | Flexture Strength Average
n [ e | e L
i RN Ll S Hight | width | Span v {Mmfcm3) M) {Ka/cmz) {rGficaaz)
1 : 15 15 & 31006 2326 S a5
z 2023-09-18 20230925 7 15 15 ] 31386 2325 a“ 56 50
3 15 15 0 name 2350 15 Fr
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Concrete Cubes Compressive Strenth

SlaSall dgand i)l 2,831

Code SAM-CP 098
Cement Content [ Type 420 f ope From 66+561.60
Characteristic Strangth LOCATION
(KG/CM 2) at 28 days 400 ka/em2 To 66+489,650
Test Results & Calculations
Weight | peniste Compressive strenth Average
No Casting Data Test Date Age days) | MIKER Load (KN|
|4 (k) | (r/ma3) (kN {KG/Cmz) (KGfCMZ)
1 A B539 2530 1130 512
2 18/9/2023 16/10/2023 8 A £320 2,468 1291 sz 522
3 A 8451 2.504 1085 171

Technical Report About Flexture Strength

eli=iyl sall I
Admixture Type |  masterglenium 118 [_Required StrengthKG/CM2 | 43 [At28 Days |
Cement Content/Type | 420 KG/M2 / CEMI 42.5N |
Test Aesults :
Dimentians Denisty | The Flexture losd Flexture Average
No Casting Date Test Date Age [ days) Tt | Width = Weight (GM/cM3) (KN Strength {KG/avi2)
1 15 15 80 31394 1315 56 76
2 18/9/2013 161102023 8 15 15 &0 31866 36D 59 B 7
3 15 15 &0 32351 L.396 55 5
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____ Concrete Design Level ' .
— Cap at Left Side PG Right Side Cap at
an
-13.00 -11.75 7.35 -3.75 0 0.25 1.50
66+561.50 £3.008 §2.923 B3.013 83.093 #3.168 83473 B3.798
- 7 r A _'."!rﬁ;-r I
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Concrete Cubes Compressive Strenth

[t | v epeLi]]
Code SAM-CP OGS
Cement Content | Type: 450 [ ope Frosm GE+652. 50
LOCATION
Characterlstic Swenth
(KG/CNA 2) at 28 days 400 kgfernz To GG+561.60
Testfe iy B Calewptions
5 Weight | Deniste . Average
No Casting Date Test Date Age [ deya) | MDCER: kG) | (170a3) Load [KN] (KG/CM2)
1 A g529 | 2517 185 05
: 20230919 20230925 ] A gssz | 253 033 963 T
3 A 534 | 2529 89 203
Technical Report About Flexture Strength
& [ - l . 5 ‘_ - l
| RequiredStrengthkG/cM2 | 43 [at28Days |
Admixture Type masterglenium 118
| Cement Content/Type | 420 KG/M2 [ CEMI 42.5N ]
Test Results ;
oo Denisty | The Flexture load| Flexture Strength av
wiure re Erage
o) T fEs Y i | v | o | ™ | b k) (nG/cM2) {ra/emz)
1 15 15 60 | 33162 2.308 £ a8
2 B 3-05-19 023-09-25 7 15 15 L] 28811 L6 ar 1] 57
3 15 15 B | 23939 2208 43 58
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Concrete Cubes Compressive Strenth

OlaSal dgaed pall il
Code SAM-CP 099
Cement Content / Type 420 f apc From BE652.80
Characteristic Strength LOCATION
{KG/CM 2) at 28 days M To 66456160
Teat Rasults & Caloulations ;
. Weight | Deniste Compressive strenth Average
d MIXER
No Casting Date Test Date Age [ days) KG) | (/m3) Load (KN) (KG/CM2) (KG/CM2)
1 A #5472 253 1158 515
z 15/9/2023 17/20f2023 2 A BIAE 2485 1128 510 801
3 A 8352 2475 1033 453
Technical Report About Flexture Strength
ellowtl Agoed , 2M papall
Admixture Type |  masterglenium 118 | Required Strength KG/CM2 | 43 |At 28 Days |
| Cerment Content/Type | 420 KG/M2Z / CEMI 82.5N ]
Tt Regults:
Dimentions Denisty  |The Flexture load Flexture Average
No Casting Date Test Date Age | days) Hight | Width | Span Weight (GMFTMS) (8 Strength {KG/CM2)
1 15 15 &0 11680 2347 59 80
2 19/4/2023 17/10/2023 28 15 15 &0 31190 2.310 a8 65 75
3 15 15 &0 32328 2.395 59 80
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